ssanranas. FCC RADIO TEST REPORT Report No. : FG432920-02B

LTE Band 26 / 3MHz / QPSK
Lowest Channel / Full RB Highest Channel / Full RB

ur o | | Spectrum c%:
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Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_23.98 dBm T Bandwidth _3.000 MHz RBW 30.000 kHz Tx Power 24.00 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
__Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-5.000 MHz -1.538 MHz | 100.000kHz | 81395525 MHz -24.26 dBm -48.24 dB -11.26 dB 5.000 MHz ~1.538 MHz | 100.000 kHz | 82096161 MHz ~24.02 dBm 46,02 dB “11.02 dB
=1.538 bz -LSOUMHz | J00.000Hz | 81359792 MHz =47.01 cBm =70.99 db -27.01 di -1.538 MHz -1.500 MHz | 300.000Hz | 82009732 MHz -47.83 deém 7182 d8 -27.83 de
1.500 MHz 1598 MHz | 300.000Hz |  817.00804 MHz -48.39 ddm -72.37 d8 -28.39 dB 1.500 MHz 1.538 MHz | 300,000 Hz | 824.00268 MHz -49.17 dBm 73.17 dB -29.17 dB
1.538 MHz 5.000 MHz | 100.000 kHz | 817.04196 MHz -23.02 dBm -47.00 dB -10.02 dB 1538 MHz 5300 Mz | 100,000 ks | 5404735 MH. 2458 dbim

LTE Band 26 / 3MHz / 16QAM
Lowest Channel / Full RB Highest Channel / Full RB
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Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power 23.06 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz Tx Power 23.02 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-5.000 MHz -1.538 MHz | 100.000 kHz 813.96161 MHz -26.20 d8m -49.26 d8 -13.20 dB -5.000 MHz -1.538 MHz | 100.000 kHz 820.95161 MHz -26.06 dBm —45.08 dB -13.06 dB
-1.538 MHz -1.500 MHz 300.000 Hz 813.99732 MHz -49.50 dBm -72.56 d8 -29.50 dg -1.538 MHz -1.500 MHz 300,000 Hz B820.99732 MHz -50.01 dBm -73.03 dB -30.01 dB
1.500 MHz 1,538 MHz | 300.000 Hz 817.00446 MHz -48.05 dém -72.11 d8 -29.05 dé 1.500 MHz 1.538 MHz | 300,000 Hz 824.00446 MHz -49.54 dBm -72.56 dB -20.54 dB
1.538 MHz 5.000 MHz | 100.000 kHz 817 44018 MHz -27.01 dém -50.07 d& -14.01 dB 1538 MHz 5.000 MHz | 100.000 kHz 80403630 MHz 57.00 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band 26 /

3MHz / 64QAM

Lowest Channel / Full RB
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Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_21.96 dBm T Bandwidth _3.000 MHz RBW 30.000 kHz T Power 21.95 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
__Rangelow | Rangeup | RBW Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
5.000 MHz C1538 MAz 100000 kHz | 613.96161 MHz 26.95 dem S0.51de -15.95 db 5,000 MHZ 1558 MG | 150.000 WG | 52094196 Mz 26,95 o =045 db ECELTTS
=1.538 bz -LSOUMHz | J00.000Hz | 813597392 MHz -52.22 cBm =74.17 db -32.22 di -1.538 MHz -1.500 MHz | 300.000Hz | 82099732 MHz -52.23 deém 7418d8 3223 de
1.500 MHz 1598 MHz | 300.000Hz |  817.00268 MHz -50.54 dém -72.50 dé -30.54 dB 1.500 MHz 1.538 MHz | 300,000 Hz | 824.00268 MHz -51.06 dBm 73.01d8 -31.06 dB
1.538 MHz 5,000 MHz | 100.000 kHz | 817.03839 MHz 27,96 dBm -45.92 dB -14.96 dB 1538 MHz 5300 Mz | 100,000 ks | o4 04196 MH. 541 dBm

LTE Band 26 / 3MHz / 256QAM
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Highest Channel / Full RB
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Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_19.85 dBm T Bandwidth _3.000 MHz RBW 30.000 kHz Tx Power 19.78 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
__Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel |  ALimit
-5.000 MHz 1538 MRz | 100.000 KMz | B613.96161 MHz 32,10 dBm 510400 -10.10 dB 5,000 MHZ asE e 0,000 B Ga0.06 181 5 20.51 b 4935 3B BT
=1.538 H2 -1.500MHz | 300.000Hz | 813.99732 MHz -55.29 dém -75.14.de -35.20 d@ -1.538 MHz -1.500 MHz | 300,000Hz | B20.99732 MHz -55.26 dBm 75,04 d8 -35.26 dB
1.500 MHz 1598 MHz | 300.000Hz |  817.00625 MHz -59.18 dém -75.03 d8 -35.18 d@ 1.500 MHz 1.538 MHz | 300,000 Hz | 824.00625 MHz -55.11 dBm 74.88 dB -35.11dB
1.538 MHz 5.000 MHz | 100.000 kHz | 817.03839 MHz -30.36 dBm -50.21 dB -17.36 dB 1538 MHz 5300 Mz | 100,000 ke | 5403330 M. 5550 dbm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band 26 / 5SMHz / QPSK

Lowest Channel / Full RB

Highest Channel / Full RB

ur o | | Spectrum c%:
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Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
T Powsr_24.03 dbm Tx Bandwidth 5.000 MHz RBW 50.000 kHz Tx Power 24.04 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
__Rangelow | Rangeup RBW Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
=7.500 MHz -2.538 MHz | 100.000kHz | 81395044 MHz -26.30 dBm -50.33 dB -13.30 dB ~7.500 MHz ~2.538 MHz | 100.000 kHz | B18.94240 MHz ~27.06 dBm 51,10 dB ~14.06 dB
=2.538 Mz “2500MHz | J00.000Hz | B13.59906 MHz -50.37 cm =74.40) db -30.37 di -2.538 MHz -2.500 MHz | 300.000Hz | B18.09866 MHz -50.53 deém 7457 dB 3053 de
2.500 Mz 2538 MHz | 300.000Hz | 819.01205 MHz -48.91 ddm -72.94.d8 -28.01 dB 2.500 MHz 2.538 MHz | 300.000Hz | B24.01205 MHz -49.55 dBm 73.59 dB -29.55 dB
2.538 MHz 7.500 MHz | 100.000 kHz | 819.03884 MHz -24.04 dBm -48.97 dB -11.94 dB 5538 MHz 5500 Mz | 100,000 ke | o4 06931 MH. 26 =4 dBm
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Spectrum Emission Mask
Tx Power 23.00 dBm

standard: None
Tx Bandwidth 5.000 MHz

RBW 50.000 kHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
~7.500 MHz -2.538 MHz__100.000 kHz 513.93436 MHz -28.57 dem 5157 dB -15.57 B
-2.538 MHz -2500 MHz | 200.000 Hz 813.98795 MHz -52.04 dém -75.04 d& -32.04 dB
2,500 MHz 2,538 MHz 200.000 Hz £19.01205 MHz -51.83 dam -74.83 d8 -31.83 dB
2,538 MHz 7.500 MHz | 100.000 kHz £19.05224 MHz -27.87 dBm -50.86 d& -14.87 dB

CF 821.5 MHz

5601 pts

Span 15.0 MHz

Spectrum Emission Mask
Tx Power 23.01dBm

Standard: None

Tx Bandwidth 5.000 MHz

RBW 50.000 kHz

Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
~7.500 MHz -2.538 MHz | _100.000 kHz 616.94506 MHz -27.73 dBm 5074 db 1473 dB
-2,538 MHz -2.500 MHz | 300,000 Hz 818.98795 MHz -52.10 dBm -75.11dB -32.10 dB
2.500 MHz 2.538 MHz | 300,000 Hz 824.02545 MHz -52.31 dBm 7532 dB -32.31 dB
2.538 MHz 7.500 MHz | 100.000 kHz 824.03884 MHz -27.58 dBm
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ssanranas. FCC RADIO TEST REPORT Report No. : FG432920-02B

LTE Band 26 / 5MHz / 64QAM

Lowest Channel / Full RB Highest Channel / Full RB
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Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_21.89 dBm ¥ Bandwidth _5.000 MHz RBW 50.000 kHz Tx Power 21.96 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
__Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
=7.500 MHz -2.538 MHz | 100.000kHz | 81394776 MHz -30.56 dBm -52.45 dB -17.56 dB ~7.500 MHz ~2.538 MHz | 100.000 kHz | B18.96116 MHz -28.67 dBm 50,62 dB ~15.67 dB
=2.538 Mz “2500MHz | J00.000Hz | 81359966 MHz -53.57 cém =75.46 db -33.57 di -2.538 MHz -2.500 MHz | 300.000Hz | B18.99866 MHz -53.71 dém 7567 dB -33.71de
2.500 Mz 2538 MHz | 300.000Hz ] 819.01473 MHz -53.68 dém -75.57 dé -33.68 dB 2.500 MHz 2.538 MHz | 300.000Hz | B24.01473 MHz -54.06 dBm 76,01 dB -34.06 dB
2.538 MHz 7.500 MHz | 100.000 kHz | 819.03884 MHz -23.04 dBm -50.93 db -16.04 dB 5538 MHz 3200 Mie | 100,000 ks | o4 04152 M. 565 dBm

i

LTE Band 26 / 5MHz / 256 QAM
Lowest Channel / Full RB Highest Channel / Full RB

ur o | | Spectrum c%:
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Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power _20.08 dBm ¥ Bandwidth _5.000 MHz RBW 50.000 kHz Tx Power 20.09 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
__Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
=7.500 MHz 2530 MHz [ 100.000kHz |  613.54508 MHz -32.41 dBm -52.49 db -19.41 dB 7.500 Mz ~2.538 Mz | 100.000 FHz | B16.95846 Mz ~31.85 dbm 5154dB ~16.85 db
=2.538 Mz “2500MHz | J00.000Hz | 81358795 MHz 5597 cm =76.04 db -35.97 di -2.538 MHz -2.500 MHz | 300.000Hz | B18.98795 MHz -55.87 deém 7595 dB -35.87 de
2.500 Mz 2538 MHz | 300.000Hz! 819.00134 MHz -59.20 dém -75.28 d8 -35.20 d@ 2.500 MHz 2.538 MHz | 300.000Hz | B24.00134 MHz -55.41 dBm 75.51dB -35.41 dB
2.538 MHz 7.500 MHz | 100.000 kHz | 819.07367 MHz -33.16 dBm -53.23 dB -20.16 dB 5598 Wiz S o Mo | 100.000 Ko | 854 04888 MHo LT

i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band 26 / 10MHz / QPSK

LTE Band 26 / 10MHz / 16QAM

Lowest Channel / Full RB

Lowest Channel / Full RB

Spectrum u? Spectrum I:Iv?
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
T« Power 23.99 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 22.93dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low | Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-10.000 MHz -5.038 MHz | 100.000 kHz £13.95357 MHz -30.85 dBm -54.84 d& -17.85 dB -10.000 MHz -5.038 MHz | 100.000 kHz £813.96071 MHz -32.91 dBm -55.84 d8 -19.91 db
-5.038 MHz -5.000 MHz 300.000 Hz 813.98312 MHz -55.51 dBm -79.51 d& -35,51 dB -5.038 MHz -5.000 MHz 300.000 Hz 813.99437 MHz -57.32 dBm -80.26 dB -37.32 dB
5.000 MHz 5.038 MHz 300.000 Hz B824.01688 MHz -53.81 dBm -77.81 d& -33.81 dB 5.000 MHz 5.038 MHz 300.000 Hz B824.00188 MHz -57.32 dBm -B0.25 dB -37.32 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.11431 MHz -28.77 dBm 52.76 di -15.77 dB 5.038 MHz 10.000 MHz 100.000 kHz 824.08573 MHz -32.82 dBm 75 dB -19.82 dB
\ )i ] o o

LTE Band 26 / 10MHz / 64QAM

LTE Band 26 / 10MHz / 256QAM
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T« Power 21.92 dBm

Standard: None

Tx Bandwidth 10.000 MHz RBW 100.000 kHz

Spectrum Emission Mask
Tx Power 20.12dBm

Standard: None

T Bandwidth 10.000 MHz RBW 100.000 kHz

Range Low | Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-10.000 MHz -5.038 MHz | 100.000 kHz £13.95000 MHz -35.59 dBm 57.51de -22.50 dB -10.000 MHz -5.038 MHz | 100.000 kHz £13.92856 MHz -38.38 dBm -58.50 d8 -25.38 dB
-5.038 MHz -5.000 MHz | 300.000 Hz £13.98688 MHz -59.95 dém 8187 B 39,95 d& -5.038 MHz -5.000 MHz | 300,000 Hz 813,98688 MHz -63.26 dBm -83.39 d& -43.26 dB
5.000 MHz 5.038 MHz | 300.000 Hz §24.01313 MHz -59.77 dém -81.65 db -35.77 d& 5.000 MHz 5.038 MHz | 300,000 Hz 824.03188 MHz -62.32 dBm -62.45 dB -42.32 db
5.038 MHz 10.000 MHz | 100.000 kHz 824.08573 MHz -34.89 dém -56.81 da -21.89 de 5.038 MHz 10.000 MHz | 100.000 kHz 824.06430 MHz -38.66 dBm -58.78 dB -25.66 dB
—_—
J L ] W
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM

Lowest Channel / Full RB

Lowest Channel / Full RB
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pectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None
Tx Power 23.97 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz Tx Power 22.96 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz
Range Low | Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-15.000 MHz -7.538 MHz | 100.000 kHz £13.72046 MHz -34.19 dBm -58.16 de -21,19 dB -15.000 MHz -7.538 MHz | 100.000 kHz £12.80268 MHz -36.44 dBm -59.40 d8 23.44 dB
-7.538 MHz -7.500 MHz | 300.000 Hz £13.98125 MHz -57.93 dBm -81.90 cB. -37,93 dB -7.538 MHz -7.500 MHz | 300.000 Hz 813,99196 MHz -60.43 dBm -83.39 dB -40.43 db
7.500 MHz 7.538 MHz | 300.000 Hz §29.02411 MHz -57.67 dBm -81.63 db -37.67 dB 7.500 MHz 7.538 MHz | 300.000 Hz 829.00804 MHz -60.04 dBm -83.00 dB -40.04 db
7.538 MHz 15.000 MHz | 100.000 kHz £20.29732 MHz -33.25 dBm 57.22 dB -20.25 di 7538 MHz 15,000 MHz | 100.000 kHz 52920625 MHz -35.61 dBm 56 de -22.61 dB
p—
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LTE Band 26 / 15MHz / 64QAM

LTE Band 26 / 15MHz / 256QAM
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pectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None
Tx Power 21.83 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz Tx Power 20.11dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz
Range Low | Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-15.000 MHz -7.538 MHz | 100.000 kHz £13.95982 MHz -38.93 dBm -60.76 d& -25.92 dB -15.000 MHz -7.538 MHz | 100.000 kHz £813.87046 MHz -41.30 dBm -61.41d8 -28.30 dB
-7.538 MHz -7.500 MHz 300,000 Hz 51399732 MHz -62.54 dBm -84.37 di -42,54 dB -7.538 MHz -7.500 MHz | 300.000 Hz 813,98125 MHz -65.98 dBm -86.10 dB& -45.93 dB
7.500 MHz 7.538 MHz 300.000 Hz £29.02411 MHz -62.91 dBm -84.73 dB -42,91 dB 7.500 MHz 7.538 MHz | 300.000 Hz 829,01339 MHz -65.70 dBm -B5.81 dB -45.70 dB
7.538 MHz 15.000 MHz 100.000 kHz £29.08304 MHz -37.92 dBm -59.75 di -24.92 dB 7.538 MHz 15.000 MHz 100.000 kHz 829.05089 MHz -40.24 dBm -60.35 dB -27.24 dB
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00:40:57

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

Emission masks — Out of band emissions

LTE Band 26 / 1.4MHz

bectom @) |(Specram =
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit Gheck
INE_ABS PABS 10 dde JRIOUS | INE_ABS
10US_LINE_ABS_
-30 dBm
—_—— -40 dBm
e e gl S FETU R . i o W PENURPIR RO
o parar g
-50 dBm :
g
70 dB -70 dBm
-80 dB -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 640.36365 MHz -55.79 dBm -42.79 dB 30.000 MHz 806.500 MHz 100.000 kHz 619.15682 MHz -55,93 dBm -42.93 dB
836,500 MHz 1.000 GHz 100.000 kHz 914.24625 MHz -55,48 dBm -42,48 dB 836,500 MHz 1,000 GHz 100.000 kHz 980. 18553 MHz -55,38 dBm -42,38 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99175 GHz -44.79 dBm -31.79 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63759 GHz -44.11 dBm -31.11dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -39.68 dBm -26.68 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92776 GHz -39,97 dBm -26.97 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.68308 GHz -41,49 dBm -28.42 db 7.000 GHz 9,000 GHz 1.000 MHz 7.69008 GHz -41.59 dBm -28.59 dB
— _— — —_—
L L J e L JU J L
: 13.MAY.2024 23:24:4 : 13.MAY.2024 23:27:32

Highest Channel / QPSK

pec 1 D\:_JD
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ‘L“mk Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
PURIOU
-20 dBém
-30 dém
-40 dBm oy | e
F—.——L—M#ﬂ"
-50 dBém
W‘J
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 206,500 MHz 100.000 kHz 621.24353 MHz -55.91 dBm -42.91 dB
836.500 MHz 1,000 GHz 100.000 kHz 983.86244 MHz -55.40 dem -42.40 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.64609 GHz -44.33 dBm -31.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94576 GHz -40.07 dBm -27.07 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.70707 GHz -41.35 dBm -28.35 d&
i SERERRRER ™)
JL J
Date: 13.MAY.Z024 23:

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band

26 / 3MHz

Lowest Channel /| QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm  Offset 11.20 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11,20 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBr 20 dBm
-30 dBm -30 dBm
40 dBn ] 40 dBm ]
e et cpaghl b gt
-50 derr -50 dBm T
- W'J
70 dB 70 dBm
80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz | || Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 621.48617 MHz -55.50 dBm -42.50 dB 30.000 MHz 806.500 MHz 100.000 kHz 796.86715 MHz -55.91 dBm -42.91 dB
836,500 MHz 1.000 GHz 100.000 kHz 943.57084 MHz -55.44 dBm -42,44 dB 836,500 MHz 1.000 GHz 100.000 kHz 995.30172 MHz -55.33 dBm -42,33 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62853 GHz -44.53 dBm -31.53 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63609 GHz -44.20 dBm -31.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95576 GHz -40.28 dBm -27.28 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.08925 GHz -39.87 dBm -26.87 d&
7.000 GHz 9,000 GHz 1.000 MHz 8.91927 GHz -41.45 dBm -28.45 db 7.000 GHz 9,000 GHz 1.000 MHz 7.70007 GHz -41,34 dBém -28,34 d&
_— —_—
)i o )i o
L JL ) L L J
D 10:45:26 14.MRY.2024 00:46:39
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm e
| R s i
-50 dBém J'
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 206,500 MHz 100.000 kHz 615.32300 MHz -55.56 dBm -42.56 dB
836,500 MHz 1.000 GHz 100.000 kHz 926,09408 MHz -55.41 dem -42.41 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.64259 GHz -43.93 dbm -30.93 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.,90826 GHz -39.94 dBm -26.94 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.70707 GHz -41.43 dBm -28.43 d&
i
JL J
Date: 14.MAY.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band 26 / 5SMHz

Lowest Channel /| QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm  Offset 11.20 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11,20 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit rwrk PARS Limit l‘thnrk PARS
10 ddne_SPURIOUS |INE aBS paks 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBr 20 dBm
-30 dBm -30 dBm
40 dBim . 40 dBm e
R J— PPN N N e, ST VSN W
-50 derr - -50 dBm T
- W'J
70 dB 70 dBm
-80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz | || Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 642.40183 MHz -55.94 dBrm -42.94 dB 30.000 MHz 806.500 MHz 100.000 kHz 801.268322 MHz -55.57 dBm -42.57 dB
836,500 MHz 1.000 GHz 100.000 kHz 941.86304 MHz -54,80 dBm -41,80 dB 836,500 MHz 1.000 GHz 100.000 kHz 983.69003 MHz -55.27 dBm -42.27 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62909 GHz -44.06 dBm -31.08 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63409 GHz -44.18 dBm -31.18 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92376 GHz -40.12 dBm -27.12 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99325 GHz -40.00 dBm -27.00 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.70607 GHz -41.40 dBm -28.40 db 7.000 GHz 9,000 GHz 1.000 MHz 7.69958 GHz -41.31 dBm -28.31 dB
_— —
)i o )i o
L JL ) L L J
D 00:48:48 14.MRY.2024 00:51:0
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dam ——
-, e N PP S
-50 dBém
W“J
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 206,500 MHz 100.000 kHz 803.75816 MHz -55.85 dBm -42.85 dB
836,500 MHz 1.000 GHz 100.000 kHz 836,54085 MHz -54.49 dem -41.49 dg
1.000 GHz 3.000 GHz 1.000 MHz 1.63909 GHz -43.89 dbm -30.89 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.92126 GHz -40,13 dBm -27.13 d&
7.000 GHz 9.000 GHz 1.000 MHz 8.92127 GHz -41.36 dBm -28.36 d&
i
JL J
Date: 14.MAY. 16
TEL : 886-3-327-3456 Page Number 1 A11-25 of 29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band 26 / 10MHz

Middle Channel / QPSK

Spectrum Ec:.'
Ref Level 0.00 dBm Offset 11.20 dB Mode 4Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ‘L“N k Pafs
ine $PURIOUS LINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 der
-30 dem
-40 dem r——
| PP P snhath e
-50 dBém .
M"J
-70 dém
-80 de
-90 dBs
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low |  Range Up RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 206,500 MHz 100.000 kHz 801.04058 MHz -55.00 dBm -42.90 dB
836,500 MHz 1,000 GHz 100.000 kHz 849,77774 MHz -54,34 dBm -41.34 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.62959 GHz -43.60 dBm -30.60 de
3.000 GHz 7.000 GHz 1.000 MHz 6.91276 GHz -40.13 dBm -27.13 d8
7.000 GHz 5.000 GHz 1.000 MHz 7.69558 GHz -41,36 dBm -28.36 dB
aig -
I J ¢ [
Date: 14.MAY.2024 113

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band 26 / 15MHz

Lowest Channel / QPSK

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

(@1 AvgPwr

Limit ‘L“N k Pafs
ine $PURIOUS LINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 der
-30 dem
-40 dem e
| - ~ — -
-50 dBém LJ'
-70 dém
-80 de
-90 dBs
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 206,500 MHz 100.000 kHz 640.12101 MHz -55.83 dBém -42.83 dB
836,500 MHz 1,000 GHz 100.000 kHz 841,52511 MHz -49,41 dBm -36.41 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.63009 GHz -43.71 dBm -30.71 de
3.000 GHz 7.000 GHz 1.000 MHz 6.91676 GHz -40.03 dBm -27.03 dB
7.000 GHz 5.000 GHz 1.000 MHz 7.68608 GHz -41,35 dBm -28.35 dB
aig -
I J ¢ [
Date: 14.MAY.2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamon . FCC RADIO TEST REPORT Report No. : FG432920-02B
Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0095
40 Normal Voltage 0.0056
30 Normal Voltage 0.0029
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0122
0 Normal Voltage 0.0066
PASS
-10 Normal Voltage 0.0126
-20 Normal Voltage 0.0068
-30 Normal Voltage 0.0068
20 Maximum Voltage 0.0100
20 Normal Voltage 0.0000
20 Battery End Point 0.0033
Note:

1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A11-28 of 29
FAX : 886-3-328-4978



ssamon . FCC RADIO TEST REPORT Report No. : FG432920-02B
Test Conditions LTE Band 26 (QPSK) / Low Channel Limit
Temperature Voltage BW 15MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0062
40 Normal Voltage 0.0072
30 Normal Voltage 0.0080
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0152
0 Normal Voltage 0.0021
PASS
-10 Normal Voltage 0.0111
-20 Normal Voltage 0.0050
-30 Normal Voltage 0.0110
20 Maximum Voltage 0.0034
20 Normal Voltage 0.0000
20 Battery End Point 0.0122
Note:

1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.145 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A11-29 of 29
FAX : 886-3-328-4978



ssanranas. FCC RADIO TEST REPORT

Report No

. : FG432920-02B

LTE Band 26_Part 90S_824 MHz

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
824MHz 5.19 5.94 6.41 6.52 PASS
TEL : 886-3-327-3456 Page Number 1 A12-1 of 16

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM

824MHz / Full RB

824MHz / Full RB

Spectrum

&2 Spectrum &2
Ref Level 30.00 cbm  Offset L1120 db Ref Level 30.00 cbm  Offset L1120 db
o att 30 08 AQT 2 ms ® RBW 20 MHz o att 30 08 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
e =
o S o |
= B e
- o
0.0 - . 0.0 .
5 T
\\ N

1E-03 E 1E-03 R

1

¥ \

v 1
1E-04; T 1E-04- -

i i
A |
1E- 3 b I
% i |
CF 824.0 MHz ean Pwr + 20.00 dB CF 824.0 MHz Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 1% | 19% | opa%e | o010 | Mean Peak | Crest | 10% | 105 | D% | Do |
Trace 1 | 23.07 dem 29,07 dem 5.99 d8 2.43 0B +.32 0B £.19 08 £.65 08 Trace 1 | 2218 dem 28,92 dem 6.73 d8 2.99 d8 4.99 d8 5.94 d8 5.43 08
Marker Marker
)i J [ il ] W W

LTE Band 26 / 15MHz / 256 QAM

824MHz / Full RB

824MHz / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset L1120 db Ref Level 30.00 cbm  Offset L1120 db
o att 30 08 AQT 2 ms ® RBW 20 MHz I At 30 08 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
] i
0. e 0. e
& =
S
0.0 . 0.0 .
1E-03 . 1E-03
3 Y
N kY
1E-04 - 1E-04 c
¥ N
1 X
s t v
1E- L\ . 1E- | } .
CF 824.0 MHz ean Pwr + 20.00 dB CF 824.0 MHz Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% 19% | opa%e | o010 | Mean Peak | Crest | 10% | 105 | D% | Do |
Trace 1 | 2115 dem 28,63 dBm 7.48 d8 .16 08 £.19 dB 6.41 08 .13 08 Trace 1 | 19.27 dem 27,45 dem 8.18 d8 3.04 d8 5.13 d8 5.52 d8 7.25 08
Marker Marker
il J [ il ] W W

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

26dB Bandwidth

LTE Band 26 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
824MHz 1.28 1.28 2.94 295 | 494 4.87 9.71 9.71 | 14.29 | 14.38 - -
Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
824MHz 1.27 1.27 2.96 297 | 4.87 4.85 9.75 9.71 | 14.20 | 14.47 - -

: A12-3 of 16

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band 26

824MHz / 1.4MHz / QPSK

824MHz / 1.4MHz / 16QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 db e RBW 30 khz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep o Att 30dé SWT  1im:s e VBW 100kHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 17.11 dbm)| MI[1] 16.56 dBm
M1 624.30210 MHz 623.96640 MHZ,
20 20 =
RPN BT Y 26.00 dB N i N { B 26.00 dB
04 I B il 1.289500000 MHZ, 104 [ i o gl 1.283900000 MHZ|
Q factor 639.2) Qfactor ) 641.8
/
o d \ 0 di "
-10 df —F i 10 d . l
20d '\fr N 2 20d [ S
20 deyy LPL: U S 2 e -
o v T (e YA Vi [Ty Ao A I s _’,’\_‘r\\
-a0 00 defn—
40 d -40 de
50 df 50 d
60 d -60 di
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 824.3021 MHz 17.11 dBm nd@ down 1.2895 MH2 M1 823.9664 MHz2 16.56 dBm nd@ down 1.2839 MHZ
T1 1 823.3536 MHz -8.44 dBm nd8 26.00 dB T1 L £23.3594 MHz -9.35 dBm nd8 26.00 d8
T2 1 8924.6434 MHz -9.31 dBm Q factor 639.2 T2 1 B824.6434 MHz -9.74 dBm Q factor 641.8
L I 4 L [S JL 4 -
ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 1961 dbm)| MI[1] 18.18 dBm
24.99500 ¥ 11 24.81520 ¥
- 624.99500 MHz - ; 824.81520 MHZ,
[ ESTRYE R ERPNSTYS WL R N 26.00 dB [ TP w,\,_w,n,,g\‘.‘ﬁ\rl,. - 26.00 dB
1wd ] B ‘I 2.943100000 MHz| 10 d W 2.955000000 MHZ|
Q factor \ 280.3) 7 Q factor \ 279.1
0 [ L 04 / |
¥ T o T
10 d 1 " -10 d - 1
P 0 J LT VN S At -l‘\wllf Lk - \
Lt T TR sy U
a0
40 d -40 de
50 df 50 d
-6 df -60 di
CF 824.0 MHz 1001 pts Span 6.0 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 824.995 MHz 19.81 dBm nd@ down 2.9431 MH2 M1 824.8152 MHz 18.18 dBm nd@ down 2,955 MHZ
T1 1 822.5185 MHz -5.40 dBm nd8 26.00 dB T1 L £22.5195 MHz -6.23 dBm nd8 26,00 d8
T2 1 825.4625 MHz -6.69 dBm Q factor 280.3 T2 1 B25.4745 MHz -8.60 dBm Q factor 279.1
L I 4 L [S JL 4 -
Spectrum s vectrum &
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 17.00 dBm)| MI[1] 15.86 dBm
1 822.42200 MHz 623.29100 MHZ,
20 - 20
T Toprlr ndB_ 26.00 dB i T ndB . 26.00 dB
g P A aihad) b bt MM ALY 4.945000000 MHZ, 104 M gL i, A B e 4.875000000 MHZ|
Q factor \ 166.3) Q factor 168.9
|
od : 0 d
J b
-10 df -10 d
20d . ; m
N Wi g MM
X0 vl
40 d -40 de
50 df 50 d
-6 df -60 di
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 822,422 MHz 17.00 dam nd8 down 4.945 MHz ML L £22.201 MHz 15.86 dsm nd8 down 4.875 MRz
T1 1 821.542 MHz -9.28 dBm nd8 26.00 dB T1 L £21.542 MHz -6.99 dBm nd8 26,00 d8
T2 1 826.488 MHz -9.33 dBm Q factor 166.3 T2 1 B26.418 MHz -10.44 dBm Q factor 168.9
L I 4 L [S JL 4 -

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band 26

824MHz / 10MHz / QPSK

824MHz / 10MHz / 16QAM

[= [=
v v
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 1888 dBm) ™M1[1] 19.51 dBm)
- M1 824.5590 MHz - 821.5220 MHz
ot i b oot LBl opepid 26.00 dB| JI RSN i E TR, by o 26.00 dBy
w0 g Bu W, 9.710000000 MHz| 0d / " s “'\'J%"J’Ebg?‘ Mgt ™ 9.710000000 MHz
Q factor 84.9) Q factor 1 84.6)
b [ |
od = 0 f
-10 I -10 d r
T
[ [
RV W FTNY AR 1T TP RPE T 0 Ligh Ly b
| b Evg W L Fval T G TR kAT T
= 30
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 824.0 MHz 1001 pts Span 20.0 MHz CF 824.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824,559 MHz 18.88 dam nd8 down 9.71 MHz ML 21527 MHz 19,51 dam nd8 down 9.71 Wz
T1 1 818.165 MHz -7.86 dBm nd8 26.00 dB T1 L £19.125 MHz -8.25 dBm nd8 26,00 d8
T2 1 828.875 MHz -5.36 dBm Q factor B84.9 T2 1 B2B.B35 MHz -7.54 dBm Q factor 84.6
L I 4 [S JL 4 -
ctrum t"é’ rectrum l"%’
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.27 dBm) ™M1[1] 16.94 dBm)
= i 0 a T .0 de
o e, el I : A .
e Wbl e b s bl ol Y, 14296000000 MH2 e B s TR B o e RN I 14.386000000 MHZ|
Q factor 57.8 7 Q factor ‘\ 57.4
o d L 0 di ]
T T}
10 d 204 A
4
20 cRm oy i e 20 dem—t leL.I.J“‘ (I oy T
Y i L U M
a0 [l
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 824.0 MHz 1001 pts Span 40,0 MHz CF 824.0 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 826.458 MHz 17.27 dBm nd@ down 14.296 MH2 M1 1 B25.768 MHz 16.94 dBm nd@ down 14,386 MHZ
T1 1 816.837 MHz -6.69 dBm nd8 26.00 dB T1 L 816,667 MHz -9.65 dBm nd8 26,00 d8
T2 1 831.133 MHz -8.81 dBm Q factor 57.8 T2 1 253 MHz -9.86 dBm Q factor 57.4
L I 4 L [S JL 4 -

TEL:
FAX:

886-3-327-
886-3-328-4978

3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band 26

o o
(¥ [¥
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30dE SWT  1ims @ VBW 100kHz Moede Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.13 dbm)| MI[1] 16.66 dBm
. 623.96360 MHz " 623.29280 MHZ,
= ndB 26.00 dB @ Y A0 PO PO R 26.00 dB
04 R adlathens "amh Vadi o AVBE 1.272700000 MHZ, 104 A Aot g MmN 2.967000000 MHZ|
I Q factor 647.4 f Q factor v 277.5
{ L
a . o T
1 [\
-10 df = -10 d 3
4!
204
. Fi 1 N T \ "
noonln A L o] Wl 2]
jsﬁl:,u Ui o o i ¥
-0 df -40 d
50 df 50 d
60 d -60 di
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 823.9536 MHz 16.13 dam nd8 down 1.2727 MHz ML L 823,378 MHz 16.66 dam nd8 down 2,967 MRz
T1 1 823.3706 MHz -9.70 dBm nd8 26.00 dB T1 L £22,4955 MHz -10.40 dBm nd8 26,00 d8
T2 1 824.6434 MHZ -9.83 dBm q factor 5474 T2 1 B25.4625 MHZ -9.12 dBm q factor 277.5
L I 4 L [S JL 4 -
ctrum t"é’ rectrum l"%’
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] T aBm| MI[1] 17.46 dBm
i 822.84100 MHz ML 823.1610 MHz
20 20
K T ndB 26.00 dB ot ) o i o 26.00 dB
- Maseirral A s puradorr v, Sy 4.875000000 MHz o Aoy o — d"‘éi‘?’"""‘”"‘"‘“ N, 9.750000000 MHZ]
T Q factor \ 168.8 T Q factor L‘ 84.4
| /
od 0 d
] ]
10 df ', Z10d ¥
I il
20 df I\J 20 df LJ L '
/ . jotalf Meed il 1
PRV TR Y IFYSPN i soorl Wil oy
PO N Wy
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 822.841 NMHz 15.93 dam nd8 down 4.875 MHz ML L B22.161 MHz 17.46 dam nd8 down 9.75 WHz
T1 1 821.572 MHz -10.27 dBm nd8 26.00 dB T1 L £19.145 MHz -8.04 dBm nd8 26,00 d8
T2 1 826.448 MHz -10.03 d8m Q factor 168.8 T2 1 B2B.B9S MHz -8.05 dBm Q factor 84.4
L I 4 L [S JL 4 -
Spectrum i
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz  Mode Sweep
SGL Count 100/100
(@ 15k Max
MI[1] 16.23 dBm)|
. 824.0000 MHz
= ndB 26.00 dB
g At gl oy o B B bt s g 14.206000000 MHZz
7 Q factor -‘ 58.0)
od I I
0 = %
204 J" A
ST PR e AL MM LY (1N T
L Ll T iy L,
-40 df
50 df
-6 df
CF 824.0 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 B824.0 MHz 16.23 dBm nd@ down 14.206 MHz
T1 1 816.857 MHz -12.17 dbm nd8 26.00 dB
T2 1 103 MHz -10.09 dém Q factor 58.0
L I 4 L

TEL
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG432920-02B

LTE Band 26

[= [=
v v
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] o1 dBm)| ™M1[1] 15.68 dBm)
623.96360 MHz 623.52050 MHZ,
= T nd 26.00 dB @ ndB 26.00 dB
g S . B 1.272700000 MHZz 0d il S B AprAn 2.973000000 MHZ|
= Q factor’ ) 647.4 Q factor 277.0)
od 0 d
/
Ty
/
-10 df LEF) -10 d f
z' !
204 7 N 20 7 ,\\
/ \-
o (N Al U ) orfn ) L st ' R Gl
AL wns | Nl
50 df 50 d
-6 df -60 di
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 823.9536 MHz 13.91 dam nd8 down 1.2727 MHz ML L 23,5208 MHz 15.68 dam nd8 down 2,973 WHz
T1 1 823.3676 MHz -11,90 dbm nd8 26.00 dB T1 L £22.5135 MHz -10.34 dBm nd8 26,00 d8
T2 1 824.6406 MHz -12.04 dBm Q factor 647.4 T2 1 B25.4B65 MHz -10.54 dBm Q factor 277.0
L I 4 L [S JL 4 -
ctrum t"é’ rectrum l"%’
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 300 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 2.93 dBm)| ™M1[1]
623.91000 MHz .
= ] nd 26.00 dB @ Y ndB 26.00 dB
55 g Tt flden 10,
104 Lo / L ARBHAR Ao 4.855000000 MHZ 04 T i MY T T Sy W, 9.710000000 MHZ]
] Q fhitor 169.7 Q factor 84.8
!
0 } T 0 y
7
-10 di " 10 d 1
R ]
204 WI ; 20d t
. .
Lo Ll NN . 0 by
g I FIITTA i
v A ,1‘».-&’/]» ot oo e Ak g
-40 ds 40 di
50 df 50 d
-6 df -60 di
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 823,91 MHz 12.93 dam nd8 down 4.855 MHz ML L B22.041 MHz 15.57 dam nd8 down 9.71 Wz
T1 1 821.592 MHz -13.89 dbm nd8 26.00 dB T1 L £19.145 MHz -11.18 dam nd8 26,00 d8
T2 1 826.448 MHz -14.58 dBm Q factor 169.7 T2 1 B2B.BSS MHz -9.11 dBm Q factor 84.8
L I 4 L [S JL 4 -
Spectrum i
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz  Mode Sweep
SGL Count 100/100
(@ 17k Max
™M1[1] 1.65 dBm)|
826.1580 MHz
= "lnds 26.00 dB|
104 Merenrt MO g AL LB\ il 14.476000000 MHZ,
7 & fadtor \ 57.1
/ \
i |
! \
104 s
\
204
I
a0
|
. ol Wbl
paueee e et i
50 df
-6 df
CF 824.0 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 826.158 MHz 13.65 dam nd8 down 14.476 MHz
T1 1 816.777 MHz -12.57 dam nd8 26.00 dB
T2 1 253 MHz -12.12 dém Q factor 57.1
L I 4 L

TEL
FAX

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

Occupied Bandwidth

LTE Band 26 : 99%0BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
824MHz 1.09 1.09 2.72 272 | 448 4.48 9.05 9.03 | 13.39 | 13.39 -

Mode LTE Band 26 : 99%OBW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
824MHz 1.09 1.08 2.71 2.71 4.50 4.50 9.05 9.03 | 13.39 | 1342 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A12-8 of 16




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band 26

824MHz / 1.4MHz / QPSK

824MHz / 1.4MHz / 16QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 db e RBW 30 khz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep o Att 30dé SWT  1im:s e VBW 100kHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.12 dBm) ™M1[1] 17.07 dBm)
- 1 624.29370 MHz - [ 624.37480 MHZ,
RSP Y, PYRE-: L T 1.093706294 MHz [ R S Y 1090909091 MHz,
10 di 10 d ¥ -
0 4 I 0 ”\
J \ / \
-10 d - - -10 de — -
n I \"V‘ﬂ b ~ k
204 = rf ;
HBRATTA “h P [ LN P
o W s \ Wiy N ek T
o \ o
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.2937 MHz 17.12 dam ML L 24,3748 MHz 17.87 dam
T1 1 823.45455 MHz 11.23 dBm Oce Bw 1.093706294 MHz T1 L 823.45734 MHz 10.01 dBm Oce Bw 1.090909091 MHz
T2 1 824.54825 MHz 10.34 dam T2 1 824.54825 MHz 10.28 dam
L I 4 [S JL -

824MHz / 3MHz / QPSK

824MHz / 3MHz / 16QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 18.85 dBm) ™M1[1] 1844 dBm)
- M1 623.82620 MHz - 11 623.20280 MHZ,
s Ry et USRI A T 2.721278721 MHz PSPRR 100 oo B 2.721278721 MHZ
v y £ : BN ooy
10d f T 104
o d / \ a \I
ﬁ \ [ \
10 df I\ 10 JIM N
- L
PRI N——y Uf iy o] e LA
SRRy " T PP RARTET e
= 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 824.0 MHz 1001 pts Span 6.0 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 823.8252 MHz 18.85 dam ML 823,202 MHz 18.44 dam
T1 1 822.63936 MHz 11.85 dBm Oce Bw 2.721278721 MHz T1 L 82264535 MHz 10.12 dBm Oce Bw 2.721278721 MHz
T2 1 825.36064 MHz 12.12 dam T2 1 825.36663 MHZ 11.30 dam
L ] J - \ JU J ) v
[= (¥
Ref Level 30.00 GBm  Offset 11,20 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,20 db @ RBW 100 khz
o att a0de SWT 1ms @ VBW 300 kHz Mode Sweep o att 30de SWT 1ms @ VBW 300 kkz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.71 dBm) ™M1[1] 17.17 dBm)
- " 624.71900 MHz - 623.44100 MHZ,
N T 2cc By 4.485514486 MHz T T 4.485514486 MHZ
gV IPY v SHIRIPANNYLS BTV vl v NP LAl
10d 10d —
7 v
| [ |
o d \ 0 di
Y f \
10 df - -10 o T
o BT T 20 d o ! \V"l i
YT PO~ M b
ol T MM oy VY Al |1, T, ‘M'”’Mr"
30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc K-value ¥-value Function Function Result Type | Ref | Tre X-value ¥-value Function Function Result
yp! ¥p
ML f 824.718 MHz 16.71 dam ML B22.441 MHZ 17.17 dam
T1 1 821.75225 MHz 11.78 dBm Oce Bw 4,485514456 MHz T1 L 821.76224 MHz 10.71 dBm Oce Bw 4,485514486 MHz
T2 1 826.23776 MHz 12.50 dam T2 1 826.24775 MHz 11.31 dam
L I 4 L [S JL -

TEL
FAX

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG432920-02B

LTE Band 26

824MHz / 10MHz / QPSK

824MHz / 10MHz / 16QAM

i Spectrum =
Ref Level 30.00 abm  Offset 11.20 dB = RBW 300 kHz Ref Level 30.00 GBm  OFfset 11.20 0B = RBW 300 kh
o At nde SWT ims e VBW 1MHz Mode Sweep o Att ands  SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@17k Max 017k Max
MI[1] 1991 dbm)| MI[1] 17.96 dBm
20 ' 827.2370 MHz| 20 M1 8226810 MHz
—_—_—- 5 5 v S .
T P i o SEER 4 050049051 MHz T AT A Ly v 9.030969031 MHz]
10d ! wd : h{
/ ‘1| J \
o d I ; 0 d i Ll
|
o .Lr} |11 o it !
<20 gttt g, ot 20 bt Mttt Y (T
Lt i o Gl T Y %ﬁvﬁ”’ﬂl’l kT L B PTE
a0 -30
-40 d -40 de
50 -50 df
0 d 60 di
CF B24.0 MHz 1001 pts Span 20.0 MHz CF 824.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
[ T 827.237 Mz 19.31 dBm ML 22 681 MRz 17.95 dem
TL 1 918.4845 MHz 12.50 dBm Oce Bw 9.050948051 MHz 1 L 819.4845 MHz 11.91 dam Oce Bw 9.030969031 MHz
T2 1 828.5355 MHz 11.95 dam T2 1 82B.5155 MHz 11.80 dem
L I 4 [S JL 4 -

824MHz / 15MHz / QPSK

824MHz / 15MHz / 16QAM

trum i Spectrum =
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.43 dBm) ™M1[1] 16.97 dBm)
- ML 827.7160 MHz - . 821.5720 MHz
T i 13.996605397 MH Occ By 13.996603597 MH
.f‘n T AR N L P ey ‘ Ly i I.J,mwmvmam o i
104 f t 104 ; - - I
f 1 I 1
o d | 0 di :
-0 d 'J li}‘ 104 JU
| i g
20
A Filn? T I oy 1 i f
L} inv sy 1l N 1A
gl APy m o r,wlp ol Pl s Haping Jy
-40 d -40 d
50 df 50 d
-6 df -60 di
CF 824.0 MHz 1001 pts Span 40,0 MHz CF 824.0 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 827.716 MHz 17.43 dam ML L B21.572 MHz 16.37 dam
T1 1 817.3167 MHz 12.23 dBm Oce Bw 13.396603397 MHz T1 L £17.3167 MHz 11.56 dBm Oce Bw 13.396603397 MHz
T2 1 830.7133 MHz 14.55 dam T2 1 830.7133 MHz 12.38 dam
L I 4 L [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG432920-02B

LTE Band 26

824MHz / 1.4MHz / 64QAM

824MHz / 3MHz / 64QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30dE SWT  1ims @ VBW 100kHz Moede Sweep o Att a0de SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.27 dBm) ™M1[1] 17.42 dBm)
- o 623.85170 MHz - 623.69430 MHZ,
o B3 occhw 1090900091 MHz I P 2.715284715 MHZ
Ve ™reiifin N g B L VA A,
o I e ] ou £
{
o d / 0 di /
7 M !
f \
10 d - -10 di }
/ " f \
b P,
0 - g i~ T A Wi il
alt AL A hY VA G L AT WL [
-3 b 7 e RN )
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 823.8517 MHz 16.27 dam ML L 822.6043 MHz 17.42 dam
T1 1 823.45455 MHz 9.31 dBm Oce Bw 1.090305051 MHz T1 L 82264535 MHz 10.11 cBm Oce Bw 2.7152B4715 MHz
T2 1 824.54545 MHz 10.14 dam T2 1 825.36064 MHz 10.97 dam
L I 4 [S JL -

824MHz / 5MHz / 64QAM

824MHz / 10MHz / 64QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 5.29 dBm)| ™M1[1] 16.04 dBm)
- 624.08000 MHz - " 825.7780 MHz
' OccBw 4.505404505 MHz [ETS YN . 050049051 MHz
04 [ LT VTIN LTS LV PR o bt BN Il i
i \\ T \
o d J 0 di !
{ i\
10 df L 10 d
204 s 20d g
RPN N T Wb il 1 e\
TR T Wi o ;
-40 -40 d
50 df 50 d
-6 df -60 di
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.08 MHz 15.23 dam ML B25. 778 MHZ 16.84 dam
T1 1 821.74226 MHz 9.60 dBm Oce Bw 4.505494505 MHz T1 L £19.4545 MHz 11.34 dBm Oce Bw 9.050949051 MHz
T2 1 826.24775 MHz 9.83 dam T2 1 B2B.5155 MHz 10.17 dam
L ] J - \ JU J ) v

824MHz / 15MHz / 64QAM

N/A

Ref Level 30.00 dBm
o Att 30 dB
SEGL Count 100/100

Offset 11,20 db & RBW 300 kHz

SWT 1ms @ VBW 1MHz Mode Sweep

(@ 17k Max

MIL1]

* Occ Bre
g Jarlat o) \'-"\'ﬂ\-\‘m}l L S M et 1

823.7300 MHz
13396603397 MHZ

i bbb

WRTUNL AT

¥l dast vl
-40 df

LIML- -UnrNI.-L"mJ‘}_IM'IhM L

-50

60 df

CF 824.0 MHz 1001 pts

Span 30.0 MHz

Marker

X-value 1 Y-value | Function |

Function Result

r
Type | Ref | Tre |

M1 1 823.73 MHz
817.3167 MHz
830.7133 MHz

15.30 dBm
8.92 dém
9,44 dam

Oce Bw

13.396603397 MHz

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG432920-02B

LTE Band 26

824MHz / 1.4MHz / 256QAM

824MHz / 3MHz / 256QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30dE SWT  1ims @ VBW 100kHz Moede Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.13 dBm) ™M1[1] 1
623.73990 MHz 823.0-
= I 1.088111888 MHz @ T . Occ B 2.715284715 MHZ
. . T v el L A P A ™ i fmann rassT 2
104 ¥ \ lof L 104 r’ A e ¥
1 | \
od + - 0 d F \L‘
104 j‘ — 104 JJ ‘
204 7 20d ,F l\
r | i |
a0 —t—t = <30 L LT
i PR Ny A JM]":!'L;V’\- Y N oot
A i 40 d -
50 df 50 d
60 d -60 di
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 823.7399 MHz 14.13 dam ML L 22.041 MHz 15.59 dam
T1 1 823.45455 MHz 6.21 dBm Oce Bw 1.088111688 MHz T1 L 82264535 MHz 8.95 dBm Oce Bw 2.7152B4715 MHz
T2 1 824.54266 MHz 7.05 darm T2 1 825.36064 MHz 8.96 dam
L I 4 [S JL -

824MHz /| 5MHz / 256QAM

824MHz / 10MHz / 256QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
12.80 dBm) ™M1[1] 15.62 dBm)
- 825.20900 MHz - 820.2040 MHz
4.505404505 MHz o Occ Bre . 9.030969031 MHZ
g oot - 'R 104 il T\M‘LF‘W‘NH ot o M i gt T 2
= ¥ ¥
] . ] i
od + 0 t
/ \ / \
10 df 1 10 ol rJ :
W \. | |
204 + 20d
’1‘ W ,ﬂ hh
1
-an -30 I i Toit]
o ] e e D
i / ' e
50 df 50 d
-6 df -60 di
MHZ 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 20,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 825,208 MHz 12.80 dsm ML B20.204 MHz 15.62 dam
T1 1 821.75225 MHz 8.94 dBm Oce Bw 4.505494505 MHz T1 L £19,4845 MHz 10.11 cBm Oce Bw 9.030969031 MHz
T2 1 826.25774 MHz 7.16 dam T2 1 B2B.5155 MHz 9.24 dbm
L ] J - \ JU J ) v

824MHz /15MHz / 256QAM

N/A

Lm
v
Ref Level 30.00 GBm  Offset 11,20 OB & RBW 300 kHz
jo ALt 30d8 8SWT 1ms & VBW 1MHz Mode Sweep
SGL Count 100/100
(@ 15k Max
™M1[1]
= o i Occ B 13.426579427 MHz
p ermAL " i o
10 fr
o d
/
[
10 df )
204
i
{
= N A Tt i,
sy gl Uil . Wl e
il
50 df
-6 df
CF 824.0 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 820.913 MHz 13.58 dBm
T1 1 817.3167 MHz 10.36 dBm Oce Bw 13.426573427 MHz
T2 1 830.7433 MHz 7.54 dam
L it wa

TEL : 886-3-327-3456

FAX:

886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

Conducted Spurious Emission

LTE Band 26 / 1.4MHz

LTE Band 26 / 3MHz

824MHz / QPSK

824MHz / QPSK

Ref Level 0.00 dBm Offset 11.20 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

: 13.MAY.2024

@1 Avgrwr (@1 Avgrwr
Limit Twrk PARS Limit l‘thnrk
SPURIOUS LINE_ABS PABS .10 ddnE_$PURIOUS LINE ABS
0 5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
—_— -40 dBm —
.y S T —— ey S S R —
] O P J
— -50 dBm T
- Pt d
70 dB -70 dBm
-80 dB -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 814.000 MHz 100.000 kHz 628.37510 MHz -55.71 dBm -42.71 dB 30.000 MHz 814.000 MHz 100.000 kHz 812.79958 MHz -55.66 dBm -42.66 dB
849,000 MHz 1.000 GHz 100.000 kHz 962.75937 MHz -55,37 dBm -42,37 dB 849,000 MHz 1,000 GHz 100.000 kHz 924 42454 MHz -55.44 dBm -42 44 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64709 GHz -44.01 dBm -31.01 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64559 GHz -44.46 dBm -31.46 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99575 GHz -39.97 dBm -26.97 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91676 GHz -39.94 dBm -26.94 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.71507 GHz -41.32 dBm -28.32 db 7.000 GHz 9,000 GHz 1.000 MHz 7.70557 GHz -41,54 dBm -28.54 d&
T bl
L JL ) L L JL J

LTE Band 26 / 5SMHz

LTE Band 26 / 10MHz

824MHz / QPSK

824MHz / QPSK

Ref Level 0.00 dBm Offset 11.20 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

(@1 AvgPwr

Twrk PARS Limit l‘thnrk PAR
SPURIOUS LINE ABS PABS -10 difig$PURIOUS LINE ABS
0 3 [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
] 40 dBm S—
- P R i
| I |
T -50 dBm T
- y

-70 dBm

-80 dBm

-90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz

Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 814.000 MHz 100.000 kHz 772.37710 MHz -55.62 dBm -42.62 dB 30.000 MHz 814.000 MHz 100.000 kHz 810.83970 MHz -51,99 dBm -38.99 dB
849,000 MHz 1.000 GHz 100.000 kHz 965.17416 MHz -55,45 dBm -42,45 dB 849,000 MHz 1,000 GHz 100.000 kHz 901.40855 MHz -55.34 dBm -42,34 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64359 GHz -44.01 dBm -31.01 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63959 GHz -44.50 dBm -31,50 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -39.94 dBm -26.94 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92126 GHz -40,12 dBm -27.12 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.70057 GHz -41.55 dBm -28.55 db 7.000 GHz 9,000 GHz 1.000 MHz 7.69708 GHz -41.30 dBm -28.30 di
hid bl
L JL ) e L JL J L

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG432920-02B

LTE Band 26 / 15MHz N/A

824MHz / QPSK N/A

Si

Ref Level 0.00 dém  Offset 11,20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Twrk PAES
10 ddH\" [I—'IIRI[]H.‘\ INE_ABS PABS

SPURIOUS_LINE_ABS_

-20 dBm
-30 dBm
~40 dem — —
et
-50 dBr -
-
-70 dB
-80 dB
-90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz B814.000 MH2 100.000 kHz B11.42766 MH2 -45,16 dBm -32.16 dB
849,000 MHz 1,000 GHz 100.000 kHz 935.59295 MHz -55.56 dBm -42,56 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.63500 GHz -44.55 dBém -31.55 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -40.20 dBm -27.20 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.69008 GHz -41.54 dBm -28.54 dB
A

L JL J

TEL : 886-3-327-3456 Page Number 1 A12-14 of 16
FAX : 886-3-328-4978



ssamon . FCC RADIO TEST REPORT Report No. : FG432920-02B
Frequency Stability
Test Conditions LTE Band 26 (QPSK) / 824MHz Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0095
40 Normal Voltage 0.0056
30 Normal Voltage 0.0029
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0122
0 Normal Voltage 0.0066
PASS
-10 Normal Voltage 0.0126
-20 Normal Voltage 0.0068
-30 Normal Voltage 0.0068
20 Maximum Voltage 0.0100
20 Normal Voltage 0.0000
20 Battery End Point 0.0033
Note:

1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A12-15 of 16
FAX : 886-3-328-4978



ssamon . FCC RADIO TEST REPORT Report No. : FG432920-02B
Test Conditions LTE Band 26 (QPSK) / Low Channel Limit
Temperature Voltage BW 15MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0098
40 Normal Voltage 0.0172
30 Normal Voltage 0.0125
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0046
0 Normal Voltage 0.0141
PASS
-10 Normal Voltage 0.0011
-20 Normal Voltage 0.0023
-30 Normal Voltage 0.0007
20 Maximum Voltage 0.0024
20 Normal Voltage 0.0000
20 Battery End Point 0.0010
Note:

1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.145 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A12-16 of 16
FAX : 886-3-328-4978



ssamon . FCC RADIO TEST REPORT Report No. : FG432920-02B
LTE Band 30
Peak-to-Average Ratio
Mode LTE Band 30/ 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.22 6.14 6.46 6.67 PASS
TEL : 886-3-327-3456 Page Number 1 A13-1 of 23

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band 30 / 10MHz / QPSK

Middle Channel / Full RB

LTE Band 30 / 10MHz / 16QAM

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 12,30 db Ref Level 30.00 cbm  Offset 12,30 db
o att 30 08 AQT 2 ms ® RBW 10 MHz o att 30 08 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
s i
o b e 0. —
0.0 — . 0.0 .
\.
N\ By
1E-03: A 1E-03 -‘
1 kS
L b
| \
1E-04 1E-04 o
I ]
T
|
1 | . |
1E- % 1E T X
CF 2.31 GHz Mean Pwr + 20.00 dB CF 2.31 GHz Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 1% | 19% | opa%e | o010 | Mean Peak | Crest | 10% | 105 | D% | Do |
Trace 1 | 22,00 dem 27,64 dBm 5.75 d8 2.43 0B +.32 0B 5.22 08 5.62 08 Trace 1 | 21,02 dem 27,98 dem 5.95 d8 3.07 d8 5.10 d8 5.14 d8 5.67 08
Marker Marker
)i J R il ] W e
Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 12,30 db Ref Level 30.00 cbm  Offset 12,30 db
o att 30 08 AQT 2 ms ® RBW 10 MHz o att 30 08 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
e i
0. o 0. —
N R e
0.0 . 0.0 .
% '\‘
A ™,
1E-03 . 1E-03 “
3 %
N N
Y \
1E-04 - 1E-04 3
1
{ =
1E- + 1E : X
\ i | \
CF 2.31 GHz Mean Pwr + 20.00 dB CF 2.31 GHz Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 1% | 19% | opa%e | o010 | Mean Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ o0.21 dem 27,74 dBm 7.53 d8 .07 6B 5.25 dB 5.45 0B .16 08 Trace 1 | 18,15 dem 26,60 dBm 8.51 d8 3.16 d8 5.39 d8 6.67 d8 7.59 68
Marker Marker
il ) R ) ] W e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG432920-02B

26dB Bandwidth

LTE Band 30 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.84 4.88 9.75 9.78 - - - -

Mode LTE Band 30 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.93 4.84 9.76 9.75 - - - -

: A13-3 of 23

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band 30

[= (=
v v
Ref Level 30.00 cbm  Offset 12,30 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,30 db e RBW 100 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
MI[1] 5.78 dbm)| MI[1] 14.65 dBm
2.31092900 GHz 2.30889100 GHz
1
= gm X 26.00 dB @ T ndB 26.00 dB
- AU el A A, 4.845000000 MH2 04 A Vi B, A, A A, 4.885000000 MHZ|
’l Q factor \ 477.0| i Q factor ‘I 472.6
|
od ' 0 di ]‘-
10 df d -10 o Ll
T PR W
e e L s i - [0 SN e |
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2,91 GHz 1001 pts Span 10.0 MHz CF 2.91 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.310929 GHz 15.78 dam nd8 down 4.845 MHz ML 2.308891 GHz 14.65 dam nd8 down 4,885 MHZ
T1 1 2,307602 GHz -10.63 dBm nd8 26.00 dB T1 L 2,307532 GHz -11.65 dam nd8 26,00 d8
T2 1 2,312448 GHz -9.92 dBm Q factor 477.0 T2 1 2.312418 GHz -11.28 dém Q factor 472.6
L I 4 L [S JL 4 -
3 o ] . 1 s6:
ctrum s vectrum &
Ref Level 30.00 cbm  Offset 12,30 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,30 db e RBW 300 kHz
o Att 30de  SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
MI[1] 1873 dBm)| MI[1] 17.04 dBm
- 1 2.9130370 GHz - L 2.3075420 GHZ]
ATt it o T i ey 26.00 By s e 26.00 iy
o Jr A sl \EUV?J\ | 0.750000000 MH2 . e Jj. eyt s AL mlm,;m,uumuw,ﬂ\ 0790000000 MHs
Q factor 1 237.2| 7 Q factor 235.7
|
o4 0d 1
|
10 df 7 10 il
L LT ““IMW"‘;W\ AT o ’"l""J [ITATNN Y
YTRA wJ'l.JHM gl AL YN [ b
-30 1y Y
40 d -40 de
50 df 50 d
60 d -60 di
CF 2,91 GHz 1001 pts Span 20.0 MHz CF 2.91 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,313037 GHz 18.73 dam nd8 down 9.75 MHz ML 2.307542 GHz 17.04 dBm nd8 down 9,79 WHz
T1 1 2,305165 GHz -7.71 dBm nd8 26.00 dB T1 L 2305145 GHz -8.56 dBm nd8 26,00 d8
T2 1 2,314915 GHz -5.76 dBm Q factor 237.2 T2 1 2.314935 GHz -11.22 dém Q factor 235.7
L I 4 L [S JL 4 -
Spectrum s vectrum &
Ref Level 30.00 cbm  Offset 12,30 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,30 db e RBW 300 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
MI[1] 14.71 dbm)| MI[1] 1664 dBm
2.30797200 GHz 21 2.5112990 GHZ|
= 3 ndB 26.00 dB @ ¥ ndi 26.00 dB
o ANt A e, 7 pBI o o, 4.935000000 MHz o P itk wii e o by L LA A 9.770000000 MHz
,’ Q or 467.7] ] Q factor 1 236.6
od i od
: [
-10 df J -10 d o
[ [
204 20d
fu T PP
T e = . e b
g S " ek MW g A
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 2,91 GHz 1001 pts Span 10.0 MHz CF 2.91 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,307972 GHz 14.71 dBm nd8 down 4.935 MHz ML 2.311299 GHz 16.64 dam nd8 down 9.77 Wz
T1 1 2,307522 GHz -10.90 dBm nd8 26.00 dB T1 L 2305145 GHz -12.33 dbm nd8 26,00 d8
T2 1 2,312458 GHz -11.46 dBm Q factor 467.7 T2 1 2.314915 GHz 9.12 dam Q factor 236.6
L I 4 L [S JL 4 -
3 > . 6: 1

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

rum |5 trum =
Ref Level 30.00 cbm  Offset 12,30 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,30 db e RBW 300 kHz
o Att a0de SWT 1ms @ VBW 300 kHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.01 dBm) ™M1[1] 16.95 dBm)
2.30973000 GHz . 2.3117780 GHz]
20 20 d8
M1 nd 26.00 dB 26.00 dB
N X . Bw 4.845000000 MHz R L LA TN e LT ri T 9.750000000 MHz
di a v i N .
o - v v Sy Tl e 476.7) n T 237.1
0 dom: [ 0 dam f k
r
/ Th it
-10 d8m ' ¥ -10 dém: 5 +
W 4 N H
20 dam ‘,’ t 20 dBm } |
pag | "‘Jlf
Lspr e ™ 2 ) i M X T
= e
e e A T o] 3 AT
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 2,91 GHz 1001 pts Span 10.0 MHz CF 2.91 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,30973 GHz 12.01 dam nd8 down 4.845 MHz ML 2.311778 GHz 16.35 dam nd8 down 9.75 WHz
T1 1 2,307592 GHz -14.41 dBm nd8 26.00 dB T1 L 2,305165 GHz -10.70 dBm nd8 26,00 d8
T2 1 2,312438 GHz -12.76 dam Q factor 476.7 T2 1 2.314915 GHz -8.12 dBm Q factor 237.1
8 JL J o JL J

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

Occupied Bandwidth

LTE Band 30 : 99%0OBW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.46 4.49 9.03 9.03 - - - -
Mode LTE Band 30 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.50 4.47 9.03 9.03 - - - -
Page Number : A13-6 of 23
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG432920-02B

LTE Band 30

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

o o
(¥ [¥
Ref Level 30.00 cbm  Offset 12,30 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,30 db e RBW 100 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.32 dBm) ™M1[1] 15.60 dBm)
- . 2.30900100 GHz - " 2.31167800 GHz
R —OccBw i 4.465534466 MHz Occ Bre y 4.495504496 MHz
e nfon ey N A A A 7 oAttt e B e S SN
[ T T
| | /
0 d T
L ]
| 10 di
) 7
\ J
| [,
R Y .
A A vty et i el i
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2,91 GHz 1001 pts Span 10.0 MHz CF 2.91 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,300001 GHz 16.32 dam ML 2.311678 GHz 15.60 dam
T1 1 2,3077722 GHz 10.62 dBm Oce Bw 4,455534456 MHz T1 L 2.3077622 GHz .90 dBm Oce Bw 4.495504496 MHz
T2 1 2.3122378 GHz 11.07 dam T2 1 2.3123577 GHz 9.57 dam
L I 4 [S JL 4 -
ctrum t"é’ rectrum l"%’
Ref Level 30.00 cbm  Offset 12,30 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,30 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 18.69 dBm) ™M1[1] 7.50 dBm)|
- M1 2.9130170 GHz - M1 2.3137960 GHZ]
i T e M'“m‘w*R-NWTJJ‘w \;E\; 9.030969031 MHz T T R - LA i 9.030969031 MHZ
10d 104
7 \ ! \
od kl 0 d . Y
-1 d VI L.l -10d P{ -
2°f b T : I\ 20pdeng s 'Jll lrﬁ_
e ey W A viow e TP b
APt gl A ol il
a0 30 W
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2,91 GHz 1001 pts Span 20.0 MHz CF 2.91 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.313017 GHz 18.69 dam ML 2.313796 GHz 17.50 dam
T1 1 2,3054845 GHz 10.56 dBm Oce Bw 9.030965031 MHz T1 L 2.3054545 GHz 11.12 dBm Oce Bw 9.030969031 MHz
T2 1 2.3145185 GHz 11.48 dam T2 1 2.3145155 GHz 10.70 dam
L I 4 L [S JL 4 -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum i vectrum =
Ref Level 30.00 cbm  Offset 12,30 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,30 db e RBW 300 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.32 dBm) ™M1[1] 16.69 dBm)
- 2.30780200 GHz - 2.3081210 GHZ]
i Bre 4.505404505 MHz T ol , OccBw 9.030969031 MHZ
- i s el o g 04 g A fog B e e
o d 0 di
|
-10 d . -10 de
i 204 f
PN 1o ot bt AR [
M e Al 5 peas ol L R
TPy - +
-40 d -40 d
50 df 50 d
-6 df -60 di
CF 2,91 GHz 1001 pts Span 10.0 MHz CF 2.91 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,307802 GHz 14,32 dam ML L 2.309121 GHz 16.59 dam
T1 1 2,3077522 GHz 10.09 dBm Oce Bw 4.505494505 MHz T1 L 2.3055045 GHz 11.58 dBm Oce Bw 9.030969031 MHz
T2 1 2.3122577 GHz 10.30 dam T2 1 2.3145355 GHz 10.26 dam
L I 4 [S JL 4 -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band 30

Middle Channel / 5SMHz / 256 QAM

Middle Channel / 10MHz / 256QAM

trum b ctrum =
Ref Level 30.00 cbm  Offset 12,30 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,30 db e RBW 300 kHz
o Att a0de SWT 1ms @ VBW 300 kHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 12.89 dbm)| MI[1] 1544 dBm
20 a8 2.31095900 GHz 0 de ) 2.3113190 GHZ]
Sec Bre 4.475524476 MHz Y OccBw 9.030969031 MHZ
i T I ) o RIS TCRNTRETIN (O TS RERTEY PR VRPN | I |
0 et e e 10 7 -
] ¢ f |
0 dBm : i 0 dam. L )
/ | g 1\
10 dam. { A -10 dBm.
I ‘ | WJ'L
20 dBm 4 20 dém
W i L Th
o NI e, \ Hodgimhagmnt/ Vsl L N N W
30 fpep iy AR vy u e
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 2,91 GHz 1001 pts Span 10.0 MHz CF 2.91 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.310059 GHz 12.89 dam ML 2.311319 GHz 15.44 dam
T1 1 2.3077622 GHz 5.08 dam Oce Bw 4,475524476 MHz T1 L 2.3054545 GHz 6.68 dBm Oce Bw 9.030969031 MHz
T2 1 2.3122378 GHz 6.48 dam T2 1 2.3145155 GHz 7.16 dam
L L J q b o

TEL : 886-3-327-
FAX : 886-3-328-

3456
4978
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